You are on page 1of 2

Part Description Part

Number

WASHER, END PLAY (STEEL) 30767
WASHER, END PLAY (PLASTIC) (AS REQ.) 30766
WASHER, END PLAY (RUBBER) 30768
RETAINER, THRUST WASHER 37021
RING, RETAINING 64401
ACTUATOR ASEMBLY 64324
RING, RETAINING 64827
ROTOR ASSEMBLY 80078
KEY, SHAFT 3/16 X 1-1/4 30789
PLUG, OIL 64831
SHIELD, END 64836
SCREW, STATOR 80024
GROMMET 64655
STATOR ASSEMBLY 80080
CAP, FLAT TERMINAL 63467
CAPACITOR 64141
CAPACITOR CLAMP 64660
COVER, TERMINAL 64088
SCREW, 8-32 X 3/8 PAN HEAD (STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY)64247
NUT, HEX 8-32 X 3/8 X 1/8 (STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY) 64839
SCREW, GREEN GROUND (STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY) 64829
SWITCH ASSEMBLY, STARTING 80079
SCREW, 8-32 X 3/8 SERRATED HEAD (STANDARD HARDWARE ITEM MAY BE PURCHASED LOCALLY)
64826
LEAD ASSEMBLY, BLACK 12" LONG 64902
LEAD ASSEMBLY, WHITE 7" LONG 64907
LEAD ASSEMBLY, ORANGE 7" LONG 64906
CORD WITH PLUG 64652
SCREW, 10-32 X 1/4 SERRATED HEAD (STANDARD HARDWARE ITEM MAY BE PURCHASED LOCALLY)
64862
TOGGLE SWITCH 64643
OUTLET BOX 64644
SCREW, 8-32 X 5/16 SERRATED HEAD (STANDARD HARDWARE ITEM MAY BE PURCHASED LOCALLY)
64925
OUTLET BOX CAP 64645
BAG ASM. LOOSE PARTS 72022
OWNERS MANUAL 72033
Diagram Quantity
Reference
Number
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
None
None